
61

54

72

74

71

73

64

62 

70

69

75

56

52

47

51

50

66

67

65

59

48

60

25

77

31

42

41

43

40

57

30

34

3938

37

35

44
45

36

46

63

68

58

53

12B 12R

76

79

78

81

80

4955

1

2

3

45

6
7 8

9
18

16

17

17

19

20

22
23

24

26

27

29

15

10

13

14 2111

28

PPAARRTTSS  DDIIAAGGRRAAMM

RRT74/S
774  LBS.  THRUST
224 VOLT
442"  SHAFT



2061520 COLLAR-DEPTH 
2011366 SCREW-COLLAR/NEW KNOB SS 
2061517 COLLAR-CTRL BOX
2223430 SCREW #8X3/4 PPH TYPE 25 SS [2.EA]
2301310 SCREW-8-18 X 1/2  SS [2.EA]
2301710 WASHER-INSUL. (TRANSF.BAR) [2.EA]
2340610 CONNECTOR CABLE- 12" 
2305400 SHRINK TUBE-3/8 OD  [8.EA]
2372100 SCREW-#8-18 X 5/8 THD  [2.EA]
2263406 SCREW-#10-24 X 2 SS PPH
2333101 NUT-HEX #10-24 NYL SS UNC 2B
2300219 COVER- CONTROL BOX RIPIDE WHITE
2095617 DECAL-COVER  (RT74/S)
2302743 SPRING-DETENT  HANDLE-TILT
2303412 SCREW-6-20 X 5/8 SELF TAP [6.EA]
2062597 CONTROL BOX,SW, WHITE .875 BORE
2305810 TAG-AIR SWITCH LEADS
2344007 CONTROL BOARD ASSEMBLY SW
2990915 HANDLE ASSEMBLY W/O U-JOINT
2302742 SPRING-DETENT (OFF) SS
2302745 SPRING-RELEASE BUTTON SS
2303720 RELEASE BUTTON-HANDLE
2060411 HANDLE (TOP HALF) MAXIMIZER
2060415 HANDLE (LOWER HALF)
2303412 SCREW-6-20 X 5/8 SELF TAP [5.EA]
2060005 BEARING-HANDLE PIVOT
2302600 PIN-ACTUATOR
2302850 ACTUATOR-CAM
2302851 ACTUATOR-FWD/REV
2302740 SPRING- (ACTUATOR)
2302741 SPRING-CAM ZNC PLTD STEEL
2332900 STRAIN RELIEF-C.CORD/C.
2330600 LEADWIRE (10 GA-4)  RINGS 
2303001 RING-PIG  LOXIT HILL #2
2060310 CONNECT GROUND WIRE-FUSED
2331700 WASHER, CLAMP SCREW SS [2EA.]
2263452 SCREW 1/4-20 X 3/4 SHCS SS [2EA.]
2051301 CLAMP SCREW [2EA.]
2052625 PIN-HANDLE
2080925 HANDLE-SCREW
2991301 CLAMP SCREW-HANDLE ASSEMBLY

(includes items 79, 80, 81)

PP
AA

RR
TT

SS
  LLIISS

TT

2-100-103 ARMATURE ASSEMBLY 24V 4.0 74#
788-040 RETAINING RING
2-200-397 CENTER-HOUSING ASSEMBLY4.0 SW WHITE

2-300-340 BRUSH END HOUSING ASSEMBLY SW
144-017 BEARING - FLANGE
880-025 **SEAL [2.EA]

2-400-341 PLAIN END HOUSING ASSEMBLY 4.0 SW
144-021 BEARING - SPHERICAL
784-025 BEARING RETAINER
991-040 WASHER - FELT
188-094 BRUSH 4" W/TERMINAL [2.EA]
640-015 LEADWIRE BLACK 10 AWG 55
640-119 LEADWIRE RED 10 AWG 56-1/2
738-004 BRUSH PLATE-4" TERMINAL
975-041 SPRING - TORSION [2.EA]
116-025 BALL - STEEL
303-043 THRUST DISC - METAL
**701-043 O-RING  THRU BOLT [2.EA]
**701-009 O-RING [2.EA]
830-027 SCREW - SELF-THREAD 10-32X2 [2.EA]
830-094 THRU BOLT 12-24 x l0.31 [2.EA]
973-025 SPACER - BRUSHPLATE [2.EA]
990-051 WASHER - STEEL THRUST
990-052 WASHER - NYLATRON
2317042 MTR ASSEMBLY 24V 4  VARS SW 74/W
2032032 TUBE (COMPOSITE) 42" WHITE
1378129 PROPELLER  KIT
2331120 PROPELER-  WEEDLESS WEDGE
2091701 WASHER-PROP (LARGE)
2198401 ANODE- ZINC 4.0 LWR UNIT
2092600 PIN-DRIVE  SS
2991830 BRACKET & HINGE ASSEMBLY SW WHITE
2031934 BRACKET- DIE CAST SW WHITE 10P
2010512 PIN-DRIVE LOK 3/8X2-1/2 SS 
2031856 HINGE-MACH. RT WHITE SS
2010100 KNOB-TILT
2333001 E-RING- SS
2332700 SPRING- T-BAR
2033601 T-BAR E-COAT
2037301 BUSHING-HINGE [2.EA]
2062800 TENSION BLOCK- “SNAP IN” [2.EA]
2011386 SCREW-TENSION/NEW KNOB

1
2
3  
4
5
6
7
8
9

10
11

12B
12R

13
14
15
16
17
18
19
20
21
22 
23
24
25
■

26
27
28
29
■

30
31
34
35
36
37
38
39
40
41

42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
■

Seal & Oring Kit P/N 2889460    * This item is part of an assembly. This item cannot be sold separately due to machining and /or assembly that is required.       p/n 2094906 REV.B   4-02

In the U.S.A., replacement parts may be ordered directly from MINN KOTA Parts Dept.,
706 Holly Lane, P.O.Box 8129, Mankato, Minnesota 56002-8129. In Canada, parts may
be ordered from any of the Canadian Authorized Service Centers shown on the enclosed
list. Be sure to provide the MODEL and SERIAL numbers of your motor when ordering parts.
Please use the correct part numbers from the parts list. Payment for any parts ordered
from the MINN KOTA parts department, may be by cash, personal check, Discover Card,
MasterCard or VISA. To order, call 1-800-227-6433 or FAX 1-800-527-4464.

Fora da América do Norte, queira consul-
tar a lista anexa para identificar o Centro
de Seviço Autorizado MINN KOTA. Não
deixe de incluir o número do MODELO e o
número de SÉRIE do seu motor ao pedir
peças. Sempre use os números corretos
das peças da lista de peças.

Hors de États-Unis, voir la liste ci-jointe pour
le Centre de Service Agréé MlNN KOTA le
plus proche. Lors d'une commande, ne pas
oublier de fournir le numéro de modèle et le
numéro de série du moteur.Toujours mention-
ner le numéro de pièce exact figurant sur la
liste des pièces de rechange.

Fuera de los Estados Unidos, consultar la lista
anexa para ubicar el Centro de servicio autor-
izado MINN KOTA. No dejar de incluir el
número del MODELO y el número de SERIE
del motor para el cual se solicitan las piezas.
Usar siempre los números de pieza correctos
indicados en la lista de piezas.

PP
AA

RR
TT

SS
  LLIISS

TT



MM
AA

XX
IIMM

IIZZ
EE

RR
BB

AA
TT

TT
EE

RR
YY

5

BBAATTTTEERRYY  IINNFFOORRMMAATTIIOONN::
Riptide 12V motors will operate with a deep

cycle marine 12 volt battery; 24V motors
require two 12V batteries wired in series;
36 volt motors require three 12V batteries
wired in series. For best results, use deep
cycle Minn Kota marine batteries with at
least a 105 ampere hour rating. As a gen-
eral on the water estimate, your 12 volt
motor will draw 1.0 ampere/hour, your 24
volt motor will draw .75 ampere/hour, 36
volt will draw .5 ampere/hour for each
pound of thrust produced when the motor

is running on high. The actual ampere
draw is subject to your particular environ-
mental conditions and operation require-
ments.

Maintain batteries at full charge. Proper care
will ensure having battery power when you
need it, and will significantly improve the
battery life. Failure to recharge lead-acid
batteries (within 12-24 hours) is the lead-
ing cause of premature battery failure. For
best results, use a variable rate Minn Kota
charger to avoid overcharging.

BBAATTTTEERRYY  CCOONNNNEECCTTIIOONN::

1122  VVoolltt  SSyysstteemm::  
a. Connect the positive (+) red lead to the
positive (+) battery terminal.
b. Connect the negative (-) black lead to
the negative (-) battery terminal.

2244  VVoolltt  SSyysstteemm::  
Two 12 volt batteries are required.The bat-

teries must be wired in series, as directed
in wiring diagram to provide 24 volts.
a. Connect the negative (-) black lead to
negative (-) terminal of battery 1.
b. Connect the connector cable to  posi-
tive (+) terminal of battery 1 and to the
negative ( - ) terminal of battery 2.
c. Connect the positive (+) red lead to
the positive (+) terminal on battery 2.

3366  VVoolltt  SSyysstteemm::  
Three 12 volt marine batteries are required.

The batteries must be wired in series,
only as directed in wiring diagram, to pro-
vide 36 volts.
a. Connect the negative (-) black lead to
negative (-) terminal of battery 1.
b. Connect a connector cable to  positive
(+) terminal of battery 1 and to the nega-
tive ( - ) terminal of battery 2.

c. Connect another connector cable to
positive (+) terminal of battery 2 and to
the negative ( - ) terminal of battery 3.
d. Connect the positive (+) red lead to the
positive (+) terminal on battery 3.

Although the RIPTIDE 101 will run on volt-
ages slightly below 24V, maximum thrust,
at this level, will be reduced significantly
(50%.)

NNOOTTEE::  DDoo  nnoott  uussee  yyoouurr  ccrraannkk  bbaatttteerryy  aass  oonnee
ooff  tthhee  ssuuppppllyy  bbaatttteerriieess;;  ccrraannkk  bbaatttteerriieess  aarree
nnoott  bbuuiilltt  ffoorr  ddeeeepp  ddiisscchhaarrggee  sseerrvviiccee..  UUssiinngg
tthhee  ccrraannkk  bbaatttteerryy  aass  oonnee  ooff  tthhee  ssuuppppllyy  bbaatt--
tteerriieess  wwiillll  ccaauussee  ccoorrrroossiioonn  ddaammaaggee  ttoo  yyoouurr
ttrroolllliinngg  mmoottoorr  aanndd  vvooiidd  tthhee  wwaarrrraannttyy..

Refer to the wiring diagram on following
pages before beginning hook-up.

If installing a leadwire plug, observe proper
polarity and follow instructions in your boat
owner’s manual.

WW
IIRR

IINN
GG

  DD
IIAA

GG
RR

AA
MM

SS

POT BOARD

CONTROL BOARD

CONNECTING WIRE

BLACK 

RED 

BLACK 

RED 

8




